

- Directions:**
1. Mark through the item you do not wish to order
  2. Indicate choice when options are available by placing a check (✓) in the parenthesis

DATE: \_\_\_\_\_ TIME: \_\_\_\_\_

1. Admit to Burn Unit (BICU), Service of Doctor \_\_\_\_\_
2. Burn Percent (%BSA) \_\_\_\_\_ (See Lund and Browder)
3. Burn Depth: \_\_\_\_\_ % 1 \_\_\_\_\_ % 2 \_\_\_\_\_ % 3
4. Condition:  Good  Fair  Serious  Critical
5. Allergies: \_\_\_\_\_
6. Physician Consults:  Pulmonary  Infectious Disease  Other \_\_\_\_\_
7. Weight on admission and daily (standing, hydro scale or bed scale) Height: \_\_\_\_\_
8. Vital Signs every \_\_\_\_\_ until stable, then every \_\_\_\_\_
9.  Cardiac Monitor
10. Intake and output
11.  Indwelling catheter – keep urine output greater than 30 ml/hr
12.  Cardiac output: PAP, PCWP, CVP, cardiac outputs ever \_\_\_\_\_ hours
13. On admission, consult Physical/Occupational Therapy, Dietitian (Food Service), Social Service, Pastoral Care
14.  Consult Speech Therapy  Other \_\_\_\_\_
15. IV fluids (4 ml/kg/% burned – ½ infused first 8 hours, ½ infused next 16 hours)  
Keep urine output 30 ml or greater per hour  
 Lactated Ringers at \_\_\_\_\_ ml/hr  
 Lactated Ringers + 50 mEq Sodium Bicarbonate start at \_\_\_\_\_ ml/hr (for burns 20% TBSA or greater)  
 Albumin 5% (0.5 ml/kg/% TBSA burn) every 8 hours x 3 days for burns greater than 20%  
Begin 24 hours after injury \_\_\_\_\_  
 Other \_\_\_\_\_
16. Pain/Anti-Anxiety Medications:  
 Percocet 5/325 one (1) tablet by mouth every 4 hours as needed for dressing change/pain rating of 4 or less.  
 Percocet 5/325 two (2) tablets by mouth every 4 hours as needed for dressing change/pain rating of 5 or greater  
 Morphine Sulfate elixir 10 mg by mouth every 2 hours as needed for dressing change/breakthrough pain for a pain rating of 4 or less.  
 Morphine Sulfate elixir 20 mg by mouth every 2 hours as needed for dressing change/breakthrough pain for pain rating of 5 or greater  
 Morphine Sulfate 5 mg IV as needed for dressing change. May repeat every 1 hour x 2 more doses/breakthrough pain for a pain rating of 4 or less.  
 Morphine Sulfate 10 mg IV as needed for dressing change. May repeat every 1 hour x 2 more doses/breakthrough pain for a pain rating of 5 or greater.  
 Ativan 1 mg by mouth every 6 hours around the clock for anxiety  
 Ativan 2 mg by mouth every 6 hours around the clock for severe anxiety.  
 Ativan \_\_\_\_\_ mg IV every \_\_\_\_\_ hours as needed for dressing change/anxiety  
 Versed \_\_\_\_\_ mg IV every \_\_\_\_\_ hours as needed for dressing change  
 Morphine drip IV \_\_\_\_\_ mg/hour then titrate for pain. Not to exceed \_\_\_\_\_ mg/hr.  
 Fentanyl drip IV \_\_\_\_\_ mcg/hour then titrate for pain. Not to exceed \_\_\_\_\_ mcg/hr.  
 Versed drip IV \_\_\_\_\_ mg/hour then titrate for sedation. Not to exceed \_\_\_\_\_ mg/hr.  
 Diprovan drip IV \_\_\_\_\_ mcg/kg/min. then titrate for sedation. Not to exceed \_\_\_\_\_ mcg/kg/min  
 Other: \_\_\_\_\_

Verbal Order Verification

Physician's Signature: \_\_\_\_\_ Date: \_\_\_\_\_

17. Routine Medications:  
Tetanus toxoid 0.5mg IM x 1 (check date of last tetanus – give if greater than 5 years)  
Multivitamin with iron, Folic Acid 1 mg, Orazinc 220 mg – 1 each by mouth every day for daily supplement.  
If patient is NPO, multivitamins 10 mls to one liter IVF every day.  
Ibuprofen 400 mg by mouth (tab or suspension) QID (with food) for inflammation unless contraindicated  
Vitamin C 500 mg by mouth BID for daily supplement  
Senokot S b mouth BID for bowel function  
Prevacid 30 mg IV every day (change to 30 mg by mouth when taking by mouth) for stress prophylaxis  
Milk of Magnesia 30 ml by mouth TID as needed  
Ambien 5 mg by mouth at bedtime as needed for sleep  
Compazine 2.5 mg IV every 6 hours as needed for nausea/vomiting  
Compazine 5 mg IV every 6 hours as needed for severe nausea/vomiting  
Mylanta 30 ml by mouth or per NG every 4 hours as needed for nausea
18. Diet:  
 Calorie Counts (if burn is greater than 20% or at-risk patient)  
 High Calorie/High Protein Regular  
 Specialty Diet (specify) \_\_\_\_\_  
 NPO  
 Insert NGT or ( ) NDT and begin feeding with \_\_\_\_\_ @ \_\_\_\_\_ ml/hr.  
 Other: \_\_\_\_\_
19. Lab Studies:  
CBC with diff, CCP, PT/PTT, Fibrinogen, Magnesium, Phos., Pre-Albumin if burn greater than 20%,  
Urine analysis, Serum ETOH Level  
 Urine pregnancy test  
 EKG, reason: \_\_\_\_\_  
 Urine drug screen  
 ABG's  
 Carboxyhemoglobin  
 Pan Cultures for temp > \_\_\_\_\_ F.  
 Daily labs x 3 days only: CBC with Diff, CCB, PT/PTT, Magnesium, Phos.  
 Pre-Albumin every Sunday if burn is greater than 20%.  
 Other: \_\_\_\_\_
20. Respiratory:  
 O<sub>2</sub> @ \_\_\_\_\_ liters via \_\_\_\_\_  
 Pulse Oximeter  
 Incentive Spirometry every \_\_\_\_\_ hours.  
 Ventilator Settings: (See Mechanical Ventilation: Routine Orders for Adult Patients)  
 Setup for bedside bronchoscopy with cultures (all suspected inhalation injuries)
21. Activity:  
 Bedrest  
 Ambulate \_\_\_\_\_ times per day  
 Splints as needed  
 Specialty Bed (specify type) \_\_\_\_\_  
 Other: \_\_\_\_\_
22. DVT Prophylaxis for patients on bedrest/ventilator  
 Enoxaparin (Lovenox) 30 mg subcutaneously BID  
 Heparin 5000 units subcutaneously every ( ) 8 hours, or every ( ) 12 hours  
 Fondaparinux (Arixtra) 2.5 mg subcutaneously daily  
 Sequential Calf Compression Device or ( ) Foot Pump  
 Reason DVT Prophylaxis not given: \_\_\_\_\_

23. Wound Care:  
 Hydrotherapy/dressing changes BID to \_\_\_\_\_  
 Face Care every 4 hours for the first 72 hours and then every 4 -6 hours while awake  
Topicals to be used:  
 Aquaphor to \_\_\_\_\_  
 Bacitracin to \_\_\_\_\_  
 Silver Sulfadiazine Cream to \_\_\_\_\_  
 Silver nitrate solution 0.5% to \_\_\_\_\_  
 Silver impregnated dressing to \_\_\_\_\_  
 Biobrane to \_\_\_\_\_  
 Sulfamylon Cream to \_\_\_\_\_  
 Santyl to \_\_\_\_\_  
 Other: \_\_\_\_\_
24. Obtain digital images and complete a new Lund and Browder: On admission, after surgery, with changes, on discharge and when requested by physician.
25. Other orders: